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HOW THE IMR FINAL DETERMINATION WAS MADE 

MAXIMUS Federal Services sent the complete case file to an expert reviewer. He/she has no 

affiliation with the employer, employee, providers or the claims administrator. He/she has been 

in active clinical practice for more than five years and is currently working at least 24 hours a 

week in active practice. The expert reviewer was selected based on his/her clinical experience, 

education, background, and expertise in the same or similar specialties that evaluate and/or treat 

the medical condition and disputed items/Service. He/she is familiar with governing laws and 

regulations, including the strength of evidence hierarchy that applies to Independent Medical 

Review determinations. 

 

The Expert Reviewer has the following credentials: 

State(s) of Licensure: Iowa, Illinois, Hawaii 

Certification(s)/Specialty: Preventive Medicine, Occupational Medicine, Public Health & Gen 

Prev Med 

 

CLINICAL CASE SUMMARY 

The expert reviewer developed the following clinical case summary based on a review of the 

case file, including all medical records: 

 

The injured worker is a 57 year old male, who sustained an industrial injury on 9/27/2013. The 

diagnoses have included lumbago and status post repair of tibial plateau fracture 10/8/2013. 

Treatment to date has included surgical intervention, physical therapy and medication.  The 

injured worker underwent partial lateral meniscectomy with lysis of intraarticular adhesions on 

10/28/2014.According to the progress report dated 11/12/2014, the injured worker complained of 

right knee pain. He was using ice to his knee. Physical exam revealed the incision to be clean, 

dry and intact. Treatment plan was to remove staples and start physical therapy.  Per the progress 

note dated 1/15/2015, the injured worker presented with chronic right knee pain. He reported that 

he had finished 12 sessions of postoperative physical therapy. He did not feel that the surgery 

helped him with his right knee pain. He complained of pain rated 7/10 on the visual analog scale 

(VAS) scale. Physical exam revealed an antalgic gait. Physical exam revealed tenderness to 

palpation at the anterolateral shin. There was crepitus and grinding present with palpation of 

range of motion of the right knee. Current medication included Capsaicin 0.075 percent cream, 

Nabumetone-Relafen 500mg, Pantoprazole-Protonix 20mg and Gabapentin 600mg. On 1/8/2015, 

Utilization Review (UR) non-certified a request for Nabumetone-Relafen 500mg 1tab every 12 

hours #90, Pantoprazole-Protonix 20mg 1tab every 12 hours #60 and Capsaicin 0.075 percent 

cream apply to affected area three times a day #1. The Medical Treatment Utilization Schedule 

(MTUS) was cited. 

 



IMR ISSUES, DECISIONS AND RATIONALES 

The Final Determination was based on decisions for the disputed items/services set forth below: 

 

Nabumetone-Ralafen 500mg:  Upheld 

 

Claims Administrator guideline: The Claims Administrator did not cite any medical evidence 

for its decision.   

 

MAXIMUS guideline: Decision based on MTUS Chronic Pain Treatment Guidelines NSAIDS; 

Relafen Page(s): 67, 72.  Decision based on Non-MTUS Citation Pain, NSAIDs 

 

Decision rationale: MTUS and ODG state regarding NSAIDs for osteoarthritis, Recommended 

at the lowest dose for the shortest period in patients with moderate to severe pain. 

Acetaminophen may be considered for initial therapy for patients with mild to moderate pain, 

and in particular, for those with gastrointestinal, cardiovascular or renovascular risk factors. 

NSAIDs appear to be superior to acetaminophen, particularly for patients with moderate to 

severe pain. There is no evidence to recommend one drug in this class over another based on 

efficacy.  For acute back pain, Recommended as a second-line treatment after acetaminophen. 

For chronic back pain, Recommended as an option for short-term symptomatic relief. For 

neuropathic pain, There is inconsistent evidence for the use of these medications to treat long-

term neuropathic pain, but they may be useful to treat breakthrough and mixed pain conditions 

such as osteoarthritis (and other nociceptive pain) in with neuropathic pain.MTUS states 

Nabumetone (Relafen, generic available): 500, 750 mg. Dosing: Osteoarthritis: The 

recommended starting dose is 1000 mg PO. The dose can be divided into 500 mg PO twice a 

day. Additional relief may be obtained with a dose of 1500 mg to 2000 mg per day. The 

maximum dose is 2000 mg/day. Patients weighing less than 50 kg may be less likely to require 

doses greater than 1000 mg/day. The lowest effective dose of nabumetone should be sought for 

each patient. Use for moderate pain is off-label. (Relafen Package Insert) Medical records do not 

indicate any significant improvement in pain, quality of life, or functionality. The patient has 

been prescribed Relafen for over 4 weeks and this would no longer be considered short term 

therapy.  The treating physician has not provided justification to exceed MTUS guidelines. As 

such, the request for Nabumetone-Ralafen 500 MG is not medically necessary. 

 

Pantoprozola-Protonix 20mg #60:  Upheld 

 

Claims Administrator guideline: The Claims Administrator did not cite any medical evidence 

for its decision.   

 

MAXIMUS guideline: Decision based on MTUS Chronic Pain Treatment Guidelines NSAIDs, 

GI symptoms & cardiovascular risk Page(s): 68-69.  Decision based on Non-MTUS Citation 

Pain (Chronic), NSAIDs, GI symptoms & cardiovascular risk 

 

Decision rationale: Protonix is the brand name version of Pantoprazole, which is a proton pump 

inhibitor. MTUS states, "Determine if the patient is at risk for gastrointestinal events: (1) age > 

65 years; (2) history of peptic ulcer, GI bleeding or perforation; (3) concurrent use of ASA, 

corticosteroids, and/or an anticoagulant; or (4) high dose/multiple NSAID (e.g., NSAID + low-



dose ASA)." And "Patients at intermediate risk for gastrointestinal events and no cardiovascular 

disease:(1) A non-selective NSAID with either a PPI (Proton Pump Inhibitor, for example, 20 

mg omeprazole daily) or misoprostol (200g four times daily) or (2) a Cox-2 selective agent. 

Long-term PPI use (> 1 year) has been shown to increase the risk of hip fracture (adjusted odds 

ratio 1.44)." ODG states, If a PPI is used, omeprazole OTC tablets or lansoprazole 24HR OTC 

are recommended for an equivalent clinical efficacy and significant cost savings. Products in this 

drug class have demonstrated equivalent clinical efficacy and safety at comparable doses, 

including esomeprazole (Nexium), lansoprazole (Prevacid), omeprazole (Prilosec), pantoprazole 

(Protonix), dexlansoprazole (Dexilant), and rabeprazole (Aciphex). (Shi, 2008) A trial of 

omeprazole or lansoprazole is recommended before Nexium therapy. The other PPIs, Protonix, 

Dexilant, and Aciphex, should also be second-line. According to the latest AHRQ Comparative 

Effectiveness Research, all of the commercially available PPIs appeared to be similarly effective. 

(AHRQ, 2011)The patient does not meet the age recommendations for increased GI risk. The 

medical documents provided do establish a history of peptic ulcer, GI bleeding or perforation. 

Medical records do not indicate that the patient is on ASA, corticosteroids, and/or an 

anticoagulant; or high dose/multiple NSAID. Additionally per guidelines, Pantoprazole is 

considered second line therapy and the treating physician has not provided detailed 

documentation of a failed trial of omeprazole and/or lansoprazole. As such, the request for 

Pantoprozola-Protonix 20mg #60  is not medically necessary. 

 

Capsaicin 0.075 percent cream:  Upheld 

 

Claims Administrator guideline: The Claims Administrator did not cite any medical evidence 

for its decision.   

 

MAXIMUS guideline: Decision based on MTUS Chronic Pain Treatment Guidelines Topical 

Analgesics; Capsaicin Page(s): 111-113; 28.  Decision based on Non-MTUS Citation Pain, 

Compound creams 

 

Decision rationale: MTUS and ODG recommend usage of topical analgesics as an option, but 

also further details primarily recommended for neuropathic pain when trials of antidepressants 

and anticonvulsants have failed.  The medical documents do not indicate failure of 

antidepressants or anticonvulsants. MTUS states, there is little to no research to support the use 

of many of these agents. Any compounded product that contains at least one drug (or drug class) 

that is not recommended is not recommended.MTUS recommends topical capsaicin only as an 

option in patients who have not responded or are intolerant to other treatments.  There is no 

indication that the patient has failed oral medication or is intolerant to other treatments. 

Additionally, ODG states Topical OTC pain relievers that contain menthol, methyl salicylate, or 

capsaicin, may in rare instances cause serious burns, a new alert from the FDA warns. As such, 

the request for Capsaicin 0.075 percent cream is not medically necessary. 

 


